



TEST REPORT

Report No.: C5887.02-901-44

Rendered to:

INTERSTATE BUILDING MATERIALS, INC.
Pittston, Pennsylvania

PRODUCT TYPE: Casement Window
SERIES/MODEL: 1750 Casement

SPECIFICATION: AAMA/WDMA/CSA 101/LS.2/A440-08, *NAFS - North American Fenestration Standard/Specification for Windows, Doors, and Skylights*

Title	Summary of Results
Primary Product Designator	Class LC PG40 915 x 1830 (36 x 72) Type C
Design Pressure	±1920 Pa (40.10 psf)
Air Infiltration	0.09 L/s/m ² (0.02 cfm/ft ²)
Canadian Air Infiltration/Exfiltration Level	A2
Water Penetration Resistance Test Pressure	540 Pa (11.28 psf)

Test Completion Date: 03/12/2013

Reference must be made to Report No. C5887.02-901-44, dated 04/10/13, for complete test specimen description and detailed test results.